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1. 55, 4P=EBH/Machine Frame & Miscellaneous Cover Components

BFEE NO | AEH4HS Part NO iR PartName TSR Description #E8 Number
1 101511001 12$TSM3/16"x28 L=9 Screw SM3/16"x28 L=9 14
2 10122003 ERATFUEE Rubber plug 2
3 115037001 LElans:s Head card 1
4 930000262 ER(EE) Face plate asm 1
5 13813005 % Thread guide left 1
6 101511007 125TSM11/64" x40 L=6 Screw SM11/64"x40 L=6 1
7 (115022002 |ER Face plate gasket 1
8 101511027 125TSM1/8"x44 L=3.4 Screw SM1/8"x44 L=3.4 1
9 113812019 EERRA R Face oil shield asm 1

11412082 EEPRHTHR (24 Face oil shield asm (H) 1
10 11503000100 FEFXBHCEHX)EE) Three switch components (Q) 1

11503002900 BIEEFF B (=FFX) Three switch components 1
11 101511004 1BETSM3/16"x28 L=7 Screw SM3/16"x28 L=7 2
12 13812018 AT IR E Thread take-up lever cover 1
13 10122004 SHTRIRIRALEE Rubber plug 1
14 |10122005 P HEIRALE Rubber plug 1
15 101511004 125TSM3/16"x28 L=7 Screw SM3/16"x28 L=7 1
16 [13512004 =10 3-hole thread guide 1
17 [10122005 PREITEIRALE Rubber plug 1
18 114511015 125TSM9/64" x40 L=6 Screw SM9/64"x40 L=6 2
19 11419001 |§|JZ£7] Knife 1
20 138505001 1RETM3 L=12 Screw M3 L=12 2
21 13822001 EERILE Rubber plug 2
22 20722002 THEE Rubber plug 1
23 115322001 [RER R Side plate gasket 1
24 930000726 EERBER) Side plate 1
25 11533300100 — AN E) Electronic control asm (Q) 1
%6 WO01009 GB/T97.1-19852vE5 (IHE) Washer 5(Q) 2

W01009 GB/T97.1-1985%'@ 5 (&3, RFP) |Washer 5(Power Max, Z) 3
27 114513001 122 (R75A)MS L=20 Screw M5 L=20 1

114513001 |ﬂ§$§(|7~]j_\%)M5x20(Eﬂ§) Screw M5x20(Power Max) 4
28 S05901 |ﬂ§%]'M5>< 5035 E) Screw M5x50(Q) 3

114513001 R4 (75 A)M5 X 20(4XEB) Screw M5x20(2) 3
29  |11533300400 —HEBIEER A G E) Control panel (Q) 1
30 13810008 INTELEES B Thread tension post 1
31 13812066 pUES 7] Thread tension guide plate 1
32 14112017 INFEERAR Thread tension disk 2
33 11227001 INTeLRRaEE Thread tension spring 1
34 141516019 NG EsER Thread tension nut 1
35 1411300400 INEEEESR Thread tension asm 1
36 138508006 125TSM3/16"%x28 L=7 Screw SM3/16"x28 L=7 1
27 1411300200 SRS R Thread tension asm. 1

11411300300 SELERAM (BR) Thread tension asm.(H) 1
38 141516013 SRR Thread tension nut 1
39 10112007 SeLeHIER Thread disk rotating stopper 1
0 10127002 SELkimEE Thread tension spring 1

11427050 SeikinEs (=1 Thread tension spring A (H) 1
41 14112016 FALRHR Disk stopper 1
42 14112015 SR Thread tension disk 2
43 141530001 SEEIRET Thread tension post 1
m 10127001 PR E Thread take-up spring 1

10127031 HhE =R Thread take-up spring(H) 1
45 10103011 R TR Thread tension base 1
46 10122014 P AT REO R Rubber ring 1
47 101515005 SRR ENRETSM 9 /6440 L=55 [Screw SM9/64"x40 L=5.5 1
48 11326012 NERET Tension release pin 1

10126002 IARET(ZRD Tension release pin (H) 1
49 [11493000300 SRR AN Nest less e-device 1
50 207514007 125TM4 L=6 Screw M4 L=6 1
51 [101512001 s Machine head stud 4
52 101511019 1BETSM3/32"x56 L=2 Screw SM3/32"x56 L=2 2
53  |10127009 HERE Slide plate spring 1
54 10115002 HER Slide plate 1

13815011 R Needle plate 1
55  {11315001 HRIERD Needle plate (H) 1

10815001 HR(-7) Needle plate (-7) 1
56 104517002 125TSM11/64" x40 L=6.5 Screw SM11/64"x40 L=6.5 2
57 13812019 [sinmes Ruler stop seat 1
58 101511002 |¥§%]'SM11/64"X4O L=5.5 Screw SM11/64"x40 L=5.5 1
59 [11413011 |EEstEsn Thread guide 1
60 401516001 |E§§SM9/64"X40 Nut SM9/64"x40 1
61 101515010 |ﬂ§%]'SM15/64"><28 L=10.5 Screw SM15/64"x28 L=10.5 1
62 (10113004 ] Thread guide right 1
63 101511007 |EE{I'SM‘I'I/64"X4O L=6 Screw SM11/64"x40 L=6 1
64 115026002 e Pin 1
65 101511026 125TSM15/64"x28 L=9 Screw SM15/64"X28 L=9 1
66 113811004 IZ2z{% Cable band 6
67 'W02004 B Washer 2
68 114130006 TEB SRR (+) RF wireless data communication module(+ 1
69 S04021 125TM4 L=4 Screw M4 L=4 1
70 |13812007 |k Circlip 1
7 10128016 RIS Threaded pin rubber pad 1
72 [113511004 LS EFRIBET Screw 1
73 144530001 E=asT Rear cover screws 1




2. b, P3R4 /Main Shaft & Thread Take-up Components

FE NO ANEWE  Part NO E=471d PartName TR Description Number
1 10126001 HEEREATES Thread take-up connecting rod pin 1
2 101515001 125TSM15/64"x28 L=15 Screw SM15/64"x28 L=15 1
3 10105001 |Hti:£i§ﬁ(§ﬂ) Thread take-up connecting rod (H) 1
4 [115312004 e Qil shield 1
5 115323001 lyapss=nizeyic) Qil cotton 1
6 10112003 HHATRIARIFAR Needle bar crank protecting plate 1
o 1013800100 kAT oA Thread take-up lever asm 1

1133800200 HREATEM(ERD Thread take-up lever asm (H) 1

8 10124001 BT REHIRR Needle bearing 2

1011000100 PR RS B Thread take-up crank 1

9 1011000400 PRERHIIRS ERIH(ERY Thread take-up crank (H) 1

11310010 PREGRHE(H-M) Thread take-up crank (H-M) 1

10 10105002 HRET Needle bar connecting rod 1
11 101517001 R5JSM9/64" x40 (AhE) L=4.8 Screw SM9/64" x40 (left hand) L=4.8 1
12 101515004 XEHRETSMI/32"x28 L=16 Screw SM9/32"x28 L=16 1
13 101511003 TENIBETSMI/32"x28 L=16 Screw SM9/32"x28 L=16 1
10404001 SHTERIR Needle bar crank 1

14 11404035 SHTHITRIER) Needle bar crank (H) 1
11310010 EHFFERIR(H-M) Needle bar crank (H-M) 1

15 101515002 H25TSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
16 |1140300200 | EmaraEas Main shaft bushing front 1
17 101515006 |Q§€]'SM'IS/64"X28 L=7 Screw SM15/64"x28 L=7 1
18 [12203002 EE Main shaft bushing mid 1
19 101514001 125TSM1/4" x40 L=6 Screw SM1/4"x40 L=6 4
20 10108001 o] Main shaft thrust collar 2
21 H03002 156820 Snap ring 20 1
400092 EEHRIOES Feed eccentric cam 1

22 |400811 ERHROIE (2RE. -HL) Feed eccentric cam (H, -HL) 1
400006 FEEHROEH-M, -7) Feed eccentric cam (H-M. -7) 1

23 10112017 ERHRO SR Cover plate 1
10812002 ERHRORER(ERL -HL) Cover plate (H, -HL) 1

24 101511013 12ETSM1/4"x40 L=13 Screw SM1/4"x40 L=13 2
207511018 IQEQTS L=10 Screw M5 L=10 2

25 113511003 12£TSM9/64"x40 L=5 Screw SM9/64"x40 L=5 2
26 13803002 LiEHE The rear axle sleeve 1
27 [10122105 SR Oil seal 1
28 H03001 GB/T894.1-1986}515 Snap ring 15 1
29 115002001 i Main shaft 1
30 $10026 GB/T80-198525TM3 L=3 Screw M3 L=3 2
31 115008001 BHBLE Motor dust jacket 1
32 S10009 25TM6 L=8 Screw M6 L=8 2
33 302830 FRRF) Handwheel 1
2 195100073 B EREGEEE) Motor cover asm (Q) 1
195100100 FELEFSEM BELRIR) Motor cover asm (Z) 1

35 195100112 ENYESEISE) Motor grating sensor asm (Q) 1
36 S09022 BETM3 L=4 Screw M3 L=4 1
37 S09113 125TM6 L=6 Screw M6 L=6 1
38 |95100182 EHEFER Motor rotor 1
39 95100171 BEHEFE Motor stator 1
40 13811060 ERHABERhIRE Motor insulation shield 1
41 W02058 GB 93-198738d5 Spring washer 5 3
42 S05901 1RETMS5 L=50 Screw M5 L=50 3
43 S09113 |§§{|’M6 L=6 Screw M6 L=6 1
44 S09022 IQE%]'M3 L=4 Screw M3 L=4 1
45 951515011 IZETEEHEMS L=12 Screw Asm M3 L=12 5
46 10122012 LFLE Rubber plug 1
47 [115033007 SERAREBHCEE) Motor (Q) 1
115233002 SEBARBREBALONFR) Motor () 1

48 141511002 25TSM3/16"x28 L=4.5 Screw SM3/16" x40 L=4.5 2
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3. §t+F. i, TiER4/Needle bar & Upright Shaft & Hook Driving Shaft Components

BFE NO NEWHE  Part NO &% PartName FY4#A  Description #E8 Number
1 10122013 ST EERLE Rubber plug 1
2 14103009 T LEE Needle bar bushing upper 1

10103009 T EWE (B8 Needle bar bushing upper (H) 1
3 11402039 £HT Needle bar 1

10102021 FHHTERD Needle bar (H) 1
4 10138002 SHTEREE Needle bar connecting rod 1
5 101511005 1REJSM9/64"x40 L=6 Screw SM9/64"x40 L=6 1
G 10103010 HIFTHE Needle bar bushing lower 1

11303023 T FIEERD) Needle bar bushing lower (H) 1
7 10113002 FHTeEa Needle bar thread guide 1

11412063 &R (ERD Needle bar thread guide (H) 1
8 10117001 HETDBx1 #14 Needle DBx1 #14 1

10117002 HETDPx5 #21(/8k}) Needle DPx5 #21 (H) 1
9 10413001 T MIESS Lower bushing thread guide 1

10113009 T FIESAERD Lower bushing thread guide (H) 1
10 104511006 S2ETSM1/8"x44 L=4.5 Screw SM1/8"x44 L=4.5 1
11 [10109001 [etrEmEan Slide block 1
12 101511008 RETSM11/64"x40 L=8 Screw SM11/64"x40 L=8 2
13 (10109002 SHHELERGH Needle bar guide 1
14 (10425004 B Upper shaft bevel gear 1
15 10425003 S E PG Upper small bevel gear asm 1
16 10425002 R TG Lower large bevel gear asm 1
17 101515014 1RETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2
18 10425001 |'F$H]+(>“|é§€ Hook drive shaft bevel gear 1
19 101515014 |Q§EI'SM1/4"X4O L=7 Screw SM1/4"x40 L=7 2
20 101515014 |ﬂ§‘f‘]’SM1/4"X4O L=7 Screw SM1/4"x40 L=7 2
21 101515014 |ﬂ§‘f’]’SM1/4"x40 L=7 Screw SM1/4"x40 L=7 2
22 113511036 B2ETSM15/64"x28 L=4.7 Screw SM15/64"x28 L=4.7 1
23 10403020 B EHE Upright shaft bushing upper 1
24 10102007 2] Upright shaft 1
25 10403013 R TIE Upright shaft bushing lower 1
26 10403019 THISHE Hook driving shaft bushing back 1
27 10108002 THhISE Hook driving shaft snap ring 1
28 |113803006 THPE Lower shaft middle bushing 1
29 13802061 T Hook driving shaft 1
30 11303001 THEHE Hook driving shaft bushing front 1
31 13823001 PR Oil wick 1
32 101530005 TR ERET Set screw 1

11418003 TS Hook asm (Hirose) 1
33 [11418004 [THIERIER (2R Hook asm (Hirose) (H) 1

13818001 HER(-P) Hook asm (-P) 1

115018001 FEEIDER () (-D) Hook asm (-D) 1
3 10118003 L= Bobbin 1

13818002 HRIL(-P) Bobbin (-P) 1
35 11218504 B Bobbin case asm 1

13818003 18575(-P) Bobbin case asm (-P) 1
36 10112016 HEARERI Finger postioner 1

10112032 BRI (ERD Finger postioner (H) 1
37 116511005 1RETSM11/64" x40 L=13 Screw SM11/64"x40 L=13 1
38 101S11012 lﬁi%]'SM11/64"X40 L=4.8 Screw SM11/64"x40 L=4.8 2
39 113514020 Iﬂi‘i’]’SM'] 1/64"x40 L=6 Screw SM11/64"x40 L=6 1
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4. [E¥). EnhiaERIER(4/Presser Bar & Auto Lifter Components (1)

FS NO REWHS  Part NO &R PartName F{H#A  Description #&E Number
1 101S11010 1RETSM9/64"x40 L=11 Screw SM9/64"x40 L=11 1
2 10128002 ERHRTIRETRE Washer 1
3 13811029 ERIHRF Hand lifter 1
4 001004 ORI Rubber ring 1
5 1381000200 ERIRF R D SR Hand lifter cam asm. 1
6 101520001 BNz =] Screw 2
7 10128015 SRR EEE(S) Washer 2
8 11531201200 A ERIBIRTAF DSR4 Lift front lever component 1
9 115312010 YAERRIT Knee lifter pull rod 1
10 H05003 FFOE 5 Snap ring 5 2
11 10112010 JERIFBENR Lifting plate 1
12 11329020 FFOSE 5 Snap ring 5 5
13 101520004 EERRIFFIRETSM3/16"x32 Hinge Screw SM3/16"x32 1




4. [E¥. BshiaERIERY/Presser Bar & Auto Lifter Components (2)

ES NO AEHEE Part NO B PartName TR Description #8 Number
14 115312002 IWNESE PR Wire release bracket upper 1
15 101511004 SHEEHRIRETSM3/16"x28 L=7 Screw SM3/16"x28 L=7 1
16 11212008 INESEER Wire release press plate 1
17 113511004 RS EERIRETMA L=8 Screw M4 L=8 1
18 [11427009 MARTIR S Reset spring 1
19 11531201000 YA ERIBIALFFE M Knee lifter lever asm 1
20 11531300100 TACRTRARZE Wire release plate asm 1
21 101520002 ACRTIHRIR LU Wire release plate pin 1
22 [10128015 RIS EEE (D) Washer 1
23 10126003 TALRIRET Thread release supporting pin 1
24 |HO5012 FFOEE 4 Snap ring 4 1
25 [10128001 TR A washer 1
26 |10127003 AR Spring 1
27 113512001 REFSM3/16"x32 Nut SM3/16"x32 2
28 11381101800 AESRET AR Presser regulating screw nut asm 1
29 1138NS30003 AEIRET (B} Press regulating screw (H) 1
30  |1138NS16005 BEIRE(ERD Press regulating nut (H) 1
31 10102003 TEESAT Press regulating guide bar 1
3 113827010 AESE Press regulating spring 1

10127024 EIEE (2R Press regulating spring (H) 1
33 13809030 i ad=221 Presser bar guide bracket 1
34 101515007 [EFFSLRIRET SM1/4"x40 L=8 Screw SM1/4"x40 L=8 1
35 10122112 JEFTBAHRE Pressure bar oil cover 1
36 10103012 EFEE Presser bar bushing,lower 1
37 113802009 EFF Presser bar 1
38 101511009 SEIERIIRE] SM9/64"x40 L=10.5 Screw SM9/64"x40 L=10.5 1
39 1131600600 ERZEE Presser foot asm 1

1131600300 ERAH(ER) Presser foot asm (H) 1

5. iX¥lER4/Feed Mechanism Components

E= NO ANEMEE Part NO BIR PartName TSR Description #82 Number

115033004 SHEBNEEE) Stepper motor (-Q) 1
i 115033002 EHERAN(+) Stepper motor(Power Max)(+) 1

115233001 HEBHLRFR) Stepper motor (Z) 1

115000113 puGpIEEI) Stepper motor (Power Max) 1
2 1150NS13002 1REJSM3/16"x28 L=10 Screw SM3/16"x28 L=10 4
3 114922002 HEBHHEHHP10xD16%5 Stepper motor bushing oil seal 1
4 114903001 SHENHE Stepper motor bushing 1
5 114926001 HIERAEE Need| gage crank pin 2
6 114905001 SHIREF Needle pitch rod 1
7 114904001 HIERIE Need| gage crank 1
8 S$10009 1RETM6 L=8 Screw M6 L=8 4
9 10126010 IERHERIREEA Right pin 1
10 114901001 IERHERIREE Feed shaking plate 1

114901004 IERHERIREE(-7) Feed shaking plate(-7) 1
11 10126007 TIETEATES Connecting pin 2

10109005 ERHEERR Feed short shaking plate 2
12 (13809007 EREEAR(ERD) Feed short shaking plate (H) 2

11412022 TERHEIERIR(-7) Feed short shaking plate (-7) 2
13 10109004 EEHIERR Feed long shaking plate 2

13809008 EEHIERIR(ERL. -7) Feed long shaking plate(-H. -7) 2
14 10126009 LSRR Left pin 1
15 101515001 18R5JSM15/64"x28 L=10.5 Screw SM15/64"x28 L=10.5 1
16 101511005 IﬂﬁﬂSMQ/M"xM) L=6 Screw SM9/64"x40 L=6 2
17 101514001 Iﬂﬁ%]'SM1/4”><4O L=6 Screw SM1/4" x40 L=6 1
18 113514010 1RETSM15/64"x28 L=12 Screw SM15/64"x28 L=12 1
19 10126011 e SNt Feed rocker crank pin 1
20 10104002 =R Feed rocker shaft crank 1

11304010 ERLEE (-7) Feed rocker shaft crank (-7) 1
21 101511005 1RETSM9/64"x40 L=6 Screw SM9/64"x40 L=6 1
22 101511016 Iﬂ?%]'SM?:ﬁG"XZB L=14 Screw SM3/16"x28 L=14 1
23 101520005 I?é.‘?i%ﬂmfﬁﬁgﬁsMQ/32"x28 hinge Screw SM9/32"x28 1
24 101511016 12ETSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
25 400093 HBTFET Connecting rod 1

400091 JERRERF Rocker shaft connecting rod 1
26 13805002 IERHEF(EH Rocker shaft connecting rod (H) 1

400083 JERRERF(-7) Rocker shaft connecting rod (-7) 1
27 10126006 ERLEITE Connecting rod pin 1
28 101511005 SBETSM9/64"x40 L=6 Screw SM9/64"x40 L=6 1
29 101516003 AT EFFRAIIRE SM9/32"x28 Hinge Screw SM9/32"x28 1
30 10104004 BT SR Feed driving shaft crank 1
31 13802001 ATFR Feed driving shaft 1
32 10108003 ERHHE Feed rocker shaft snap ring 1
33 101515002 1R5TSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
34 10403015 HE Bushing 1
35 HO03001 GB/T894.1-1986{4/ 15 Snap ring 15 1
36 10104003 AT YRR Snap ring 15 1

10804003 BT EIR(ERL -7) Driving shaft crank (H. -7) 1
37 1138NS30004 125TSM11/64"x40 L=10.5 Screw SM11/64"x40 L=10.5 1
38 11380700300 I?é’é Feed bar asm 1
39 101511016 #BETSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
40  [10128003 FIRRRIRETHYE Washer 1
41 480095 FLREE Feed bar bed 1
42 |10401007 FERE(EH) Feed bar pin 1
43 101511025 1R5TSM11/64"x40 L=7 Screw SM11/64"x40 L=7 1

13814005 ERIF Feed dog 1
44 (11314001 R (ERD Feed dog (H) 1

11414001 EEF(T) Feed dog (-7) 1
45 101511018 1R5] SM1/8"x44 L=6 Screw SM1/8"x44 L=6 2
46 10102008 jes skl Feed rocker shaft 1
47 H03001 GB/T894.1-198614/ 15 Snap ring 15 1
48 10403015 HE Bushing 1
49 10108003 ERHEE Feed rocker shaft snap ring 1
50 101515002 RETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2




6. B225R(4/Thread Trimmer Components

FS NO AEWES Part NO B PartName TSR Description #E Number
1 113515002 EJIETIREISM1/8"x44 L=9.5 Screw SM1/8"x44 L=9.5 1
5 115019001 E7] Secant knife 1

113819001 TEJJ(-HL) Secant knife (-HL) 1
3 113517001 125TSM9/64"x40 Screw SM9/64"x40 1
4 11312003 et e Needle guard patch 1

113812008 e (HL) Needle guard patch (-HL) 1
5 201511009 125TSM9/64"x40 L=5.5 Screw SM9/64"x40 L=5.5 1
6 113511001 RETSM11/64"x40 L=12 Screw SM11/64"x40 L=12 2
7 10128003 FORRRIZETHVE Washer 2
8 1381203100 JIZRIEHRAAY Knife bracket press component 1
9 13812031 TIEEEMR Knife bracket press 1
10 13803012 eE Short bushing 2
1 113517002 SESNT)EIEIRETSM11/64"x40 L=4.4 Screw SM11/64"x40 L=4.4 2

11319002 &I GER Motorial knife 1
12 [11319003 ENTIER) Motorial knife (H) 1

113819003 FEENTI(-HL) Motorial knife (-HL) 1
13 11307001 B TJZE Knife bracket 1

113801001 BILETIZR(-HL) Knife bracket (-HL) 1
14 113520001 JEFFARETSM11/64" x40 hinge Screw SM11/64"x40 2
15 11312005 BIZRERT Connecting rod 1
16 114516004 REFSM11/64"x40 Nut SM11/64"x40 1
17 11304001 |E,“-'é"£3l22‘:7]ﬂﬂ’fﬁ Crank 1
18 113822014 |EZE}JBH$%JJ:E7JE& Crank driver stopper block 1
19 S05004 RETM5 L=14 Screw M5 L=14 1
20 11327001 B EAHE Spring 1
21 115303003 B HEIRE Front sleeve of thread cutting shaft 1
22 113514020 1R5TSM11/64" x40 L=6 Screw SM11/64"x40 L=6 2
23 115308002 |E§?§$ﬂlf§% Thread trimmer retaining ring 1
24 101511012 RETSM11/64" x40 L=4.8 Screw SM11/64"x40 L=4.8 2
25 115302001 BUZ Thread trimmer 1
26 115303002 B EHE After trimming the shaft sleeve 1
27 S05005 RETMS5 L=12 Screw M5 L=12 1
28 115304003 BIZ SRR Crank after trimming 1
29 [409516020 TaY:itas] Hex nuts 2
30 11530500200 o EREFF RS Universal connecting rod combination 1
31 1150NS20003 o E A ARET () Universal connecting rod shaft screw (U 2
32 114516004 S R BB THI ARG Spring suspension screw lock nut 1
33 115326004 BULRATATE Axial screw 1
34 115304004 BIZATAT Thread trimming lever 1
35 115312006 BRI Tie rod for trimming 1
36  |1150NS20005 UL AAEET Axial screw 1

7. £HHAERIERMY/Stepping Lifter Components

EE NO AEHHE Part NO B PartName TSR Description
1 409516020 NRIRE Hex nuts 1
2 115305004 O ERIERT Presser foot lifter 1
3 115326005 YA ERNEAThA IS Axis pin for presser foot lifting link 1
4 115312005 SERISHTAT Lever after lifting the presser foot 1
5 101520003 AT IRETSM15/64"x28 Rear lever shaft screw SM15/64"x28 1
6 11329020 FFOHEES Snap ring5 1
7 115326001 IARATATES Loose lever pin 1
8 115327001 INEATATEIHE Release lever reset torsion spring 1
9 115328002 BIATAT RS Thread trimmer lever pin gasket 2
10 115312001 TALRATHT Loose lever 1
11 115328001 IAATHF ISR A Spacers for loose thread lever pins 1
12 115326002 R Crank pin 1
13 101514001 1R5JSM1/4" x40 L=6 Screw SM1/4"x40 L=6 2
14 402511024 125TSM9/64" x40 L=5.5 Screw SM9/64"x40 L=5.5 2
15 [115304001 S R Stepper Crank 1
16 115308001 WALEIRED Loose thread roller 1
17 115328003 pARAtR Anti-loose gasket 1
18 1150NS12001 2£TSM3/16"%x28 L=6 Screw SM3/16"x28 L=6 1
19 115303001 JERIEEHE Presser foot motor shaft sleeve 1
20 114922002 SN EmE Stepper motor shaft sleeve oil seal 1
21 115301003 EiHERNEE Stepper motor seat 1
22 S10009 1825TM6 L=8 Screw M6 L=8 2
23 115327003 |$’Aé£$lﬂ:2§7¢)# Release lever buffer sheet 1
24 S01012 |Q§€TM2A5 L=4 Screw M2.5 L=4 1
25 101511025 |Q§HSM11/64"X4O L=7 Screw SM11/64"x40 L=7 1
26 101511001 |Q§€ISM3/1 6"x28 L=9 Screw SM3/16"x28 L=9 4
27 115333003 |}é‘EBﬂ]ﬁ:—i&E€m Motor for lifting presser foot 1
28 1150NS13002 B2ETSM3/16"x28 L=10 Screw SM3/16"x28 L=10 4
29 [115311001 YRS Motor shield 1
30 10128003 TFSRERIRETHVE Washers for bracket screws 4
31 207513008 125TM4 L=8 Screw M4 L=8 4




8. iiig&4/Oil Lubrication Components

FS NO NEMFE Part NO B PartName FMHBIA  Description #& Number

1 11211004 SHE Oil sight window 1
2 10122019 SHEOHE Rubber ring 1
3 115321001 HtHE Main shaft oil tube 1
4 101530008 THRIERIRE Oil pump connecting stud 1
5 10121001 (e Hook oil tube 1
6 10112020 SRR Oil pump installing base 1
7 'W03002 RSNV 5 Spring washer 5 1
8 209512001 1R£TSM11/64" x40 L=10.5 Screw SM11/64"x40 L=10.5 1
9 10103022 SHRAEE Oil pump bushing 1
10  [101530007 HEERIRET Plunger Screw 1
1 10127013 HEE Plunger spring 1
12 [10122018 BT Plunger 1
13 10120001 SHERIK Oil pump 1
14 S04093 THRIZETM3 L=6 Screw M3 L=6 3
15 10111003 SRS Oil pump impeller 1
16 10112021 SR ECIENR Oil pump impeller cover 1
17 10111007 R Lubricating oil pump cover 1
18 101S30006 1R5]ST2.9 L=10 Screw ST2.9 L=10 3
19 1012000100 Iim?ﬁﬁﬁ‘ﬁ# Lubricating oil pump component 1
20 116530003 BRETSM15/64" x28 L=14.5 Screw SM15/64"x28 L=14.5 1
21 10136001 (i mhErEEsL Rubber joint 1
22 W02004 GB/T93-19873#M6 Spring Washer M6 1
”3 13821015 TERRAEHME Hook driving shaft oil tube 1

113821001 BEMRAUHE(HL) Hook driving shaft oil tube (-HL) 1
24 11312031 RS Oil shield cover 1
25  |13827014 TR IRETEE Spring 1
26 113530001 125TSM11/64" x40 L=19 Screw SM11/64x40 L=19 1
27 |10423005 [sebe Oil wick 1
28 10127015 |[§]§B}¥§9€ QOil felt clamp 1
29 10123006 |[§l§ﬂ]¥§ Oil felt felt 1
30 101511004 |E§€]'SM3/’I 6"x28 L=7 Screw SM3/16"x28 L=7 1
31 10112023 |[§I§B}"é‘9é QOil tube clamp 1
32 11502100100 |[§,]‘}B]‘é,‘§.‘{3{¢ Oil return tube component 1
33 115021002 |l§lim“éf Qil return tube 1
34 [10112025 [rEER Oil wick fixing plate 1
35 101511010 |E§%]'SM9/64"><40 L=11 Screw SM9/64" x40 L=11 2
36 10123010 e Oil wick 1
37 115312013 [EifEE Oil tube clamp 1
38 101511007 IﬂE’%]'SM'I 1/64"x40 L=6 Screw SM11/64"x40 L=6 1
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9. iR, EAERSEIE/Oil Ceservoir & Knee Lifter Components

FS NO NEMFE Part NO B PartName FMHBIA  Description #& Number
1 10122022 THEREERY Qil reservoir rubber cushion 2
2 115301010 SHER Oil Reservoir 1
3 10122020 SRR Oil Reservoir gasket 1
4 10122021 OB Rubber ring 1
5 101511028 1RETSM5/16"x24 L=7 Screw SM5/16"x24 L=7 1
6 10131001 SRR Oil reservoir magnet 1
7 10122023 SR STZR Qil reservoir rubber cushion 2




9. M. RMAEMSAM (-EK) /0il Ceservoir & Knee Lifter Components (-EK)

BFS NO AEFS Part NO BFR PartName TR Description #& Number
1 10122022 SRR Qil reservoir rubber cushion 2
2 115301010 S Qil Reservoir 1
3 10122020 SRR Oil Reservoir gasket 1
4 10122021 ORI Rubber ring 1
5 101511028 12ETSM5/16"x24 L=7 Screw SM5/16"x24 L=7 1
6 10131001 AR Oil reservoir magnet 1
7 10122023 SHESTZR Qil reservoir rubber cushion 2
8 11533000200 EBFRREEN Electronic knee lifter asm 1
9 101512003 P2ETM8 L=16 Screw M 8 I=16 2
10 10101008 A ERIHRMNTF L Bearhg bracket 1
1 1011202800 HRUNFFRIE Knee pressphte asm 1
12 101512004 1RETM6 L=11 Screw M6 L=11 1
13 10112030 RNFTISL Knee press phte hoHer 1
14 10112029 ERYNHR Knee pressphte 1
15 10112028 RN Knee lfterphte rod 1
16 [10122025 YT Rubber 1
17 10122024 RYNIRIE Knee press phte cover 1
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10. 53284/ Winding Components

BFS NO AEFS Part NO BFR PartName TR Description #& Number
1 1383103900 RERERAN Bobbin winder asm 1
2 114511008 125TM4 L=6 Screw M4 L=6 1
3 WO01142 HE4 Washer 4 1
4 10113030 LRI EIR Thread press control plate 1
5 10111120 {2257 Winding pad 1
6 13831101 LSRR TR Bobbin winder bed 1
7 HO05006 FFOSES Snap ring 5 1
8 10127061 SluiRhE Spring 1
9 13812110 AT Regulating plate 1
10 10110030 LR Bobbin winder cam 1
1 S09045 $2ETM5 L=5 Screw M5 L=5 1
12 1380510600 CRECBRIEFTAN Bobbin winder connecting rod 1
13 [13827103 HEREAE spring 1
14 10127060 05 Spring 1
15 GB/T 896-1986 FO#EBE4 Snap ring 4 1
16 13802111 s m ) Bobbin winder mian shaft 1
17 13802026 S Bobbin winder cam shaft 1
18 S09103 125TM4 L=4 Screw M4 L=4 2
19 13831102 =250 Bobbin winder wheel 1
20 001110 OHE Ring 1
21 11422062 TEE Washer 1
22 114511003 125TSM3/16"x28 L=10 Screw SM3/16"x28 L=10 3
23 1411300600 G Bobbin thread tension asm 1
24 141516019 b2 g Thread tension nut 1
25 11427006 IR Spring 1
26 14112015 SR Thread tension disk 2
27 11413022 LT LR Thread tension guide plate 1
28 112513004 SeLRIRET Screw 1
29 114516001 12EESM11/64" x40 Nut SM11/64" x40 1
30 [11435013 |eestmantc Driving wheel 1
31 S10009 |E§%]'M6 L=8 Screw M6 L=8 2
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11. HLSkBHEE(1)-25R484/Machine Head Accessories (1)-Thread Stand Components

FE NO NEHS  Part NO &% PartName TR Description #E8 Number
1 20131019 P2 e alillatial: 5l Spool rest rod rubber cap 1
2 S04050 12FEMS5 L=16 Screw M5 L=16 3
3 ‘W01047 |QM5 Washer M5 2
4 NO01034 2EFM5 Nut M5 4
5 13831022 BT EAT Spool rest arm upper 1
6 10113011 ISEREI(9) Thread guide ring 2
7 10113010 SERBGN Thread guide ring 2
8 13831019 SZRFF TS Spool rest rod upper 1
9 13831021 SRk Spool rest rod joint 1
10 13831020 IR TS Spool rest rod lower i
11 10122106 Eiveds] Spool rest rod rubber ring 2
12 ‘W01052 HEM16 Washer M16 2
13 N02008 123 M16 Spool rest rod nut M16 1
14 S04051 |E§1‘$M5 L=31.6 Spool rest arm lower screw M5 L=31.6 1
15 NO01034 LISV Nut M5 2
16 'W03002 JMEEHE 5 Spring washer 5 2
17 13831023 RIS AT Spool rest arm lower 1
18 13831024 St Spool rest 2
19 20131010 iR Spool rest cushion 2
20 20131006 25T Spool pin 2
21 13831025 EEilaiA] Spool retainer 2
22 1383100300 CRERRE Thread stand asm 4
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11. #LFHE(2)/Machine Head Accessories (2)

E2 NO NEMHE Part NO iR PartName TR  Description #82 Number
1 1011203100 SR AN Hinge component 2
2 10122060 MR EE Head connecting rubber cushion 2
3 10117001 #HETDBx1 #14 Needle DBx1 #14 4

10117002 #HETDPx5 #21(E4}) Needle DPx5 #21 (H) 4
4 101S30010 HSOEREAREETP19 Nail P19 6

10118003 L=y Bobbin 2
5 10818501 KAL) Big Bobbin (-L) 2

13818002 HRIN(-P) Big Bobbin (-P) 10
6 115322003 LIESSREE: Head support pad 1
7 20731047 1842 7](K) Screw driver (large) 1
8 10131003 |¥,§i_iﬂ(¢l) Screw driver (medium) 1
9 10131004 |E§ﬁ]](/]\) Screw driver (small ) 1
10 1381101200 |fm%§iﬁ{¢ Oiler component 1
11 114131001 ||K}’j’;l§§ Dust cover 1

-3 —

NI BRI BIRAE]
ANGTEELINN,
SHEBHEENS

ATtk (Address of Company):

FEHNTEANTIIIK=FREKERR1008S

NO.1008 , DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJIANG

#iR4R( Zip Code ): 318000

EPEESS(Domestic Trade Department):

E3iE(TEL): 0086-0576-88177788 88177789

{EE(FAX): 0086-0576-88177758

ER#HEE(International Trade Department):

E3E(TEL): 0086-0576-88177782 88177774

{EE(FAX): 0086-0576-88177787

BRS5#E: 400-8876858

http://www.chinajack.com
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You will be not informed if the file has been revised.Please set sample as standard.
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